




 

 

 

Beardmore Drinking Water System 
 

Large Municipal Residential Drinking Water System 
 
 
 
 

January 1 – December 31, 2025 
 
 
 
 

O.Reg 170/03 Schedule 22 Summary Report 
O.Reg 170/03 Section 11 Annual Report 

& 
O.Reg 387/04 Annual Record of Water Taking 

 
 
 
 
 

Issued: February 2026 
 

Prepared by the  
 

 



 
2025 Annual Report 

Beardmore Water Treatment 

 
 
 Page 2 of 16 

 
 

Drinking-Water System Number:   210001264 
Drinking-Water System Name: Beardmore Drinking Water System 
Drinking-Water System Owner: The Corporation of the Municipality of Greenstone 
Drinking-Water System Category: Large Municipal Residential Drinking Water-System 
Period being reported: January 1 – December 31, 2025 
[...]
30/10/2025 1517.0000 1517000.0000
31/10/2025 1192.0000 1192000.0000
01/11/2025 1351.0000 1351000.0000
02/11/2025 1384.0000 1384000.0000
03/11/2025 1251.0000 1251000.0000
04/11/2025 1503.0000 1503000.0000
05/11/2025 1788.0000 1788000.0000
06/11/2025 1441.0000 1441000.0000
07/11/2025 1475.0000 1475000.0000
08/11/2025 1424.0000 1424000.0000
09/11/2025 1359.0000 1359000.0000
10/11/2025 2885.0000 2885000.0000
11/11/2025 1355.0000 1355000.0000
12/11/2025 2895.0000 2895000.0000
13/11/2025 1519.0000 1519000.0000
14/11/2025 1511.0000 1511000.0000
15/11/2025 1471.0000 1471000.0000
16/11/2025 1429.0000 1429000.0000
17/11/2025 1608.0000 1608000.0000
18/11/2025 1681.0000 1681000.0000
19/11/2025 1490.0000 1490000.0000
20/11/2025 1493.0000 1493000.0000
21/11/2025 1437.0000 1437000.0000
22/11/2025 1372.0000 1372000.0000
23/11/2025 1526.0000 1526000.0000
24/11/2025 1527.0000 1527000.0000
25/11/2025 1321.0000 1321000.0000
26/11/2025 1414.0000 1414000.0000
27/11/2025 1352.0000 1352000.0000
28/11/2025 1353.0000 1353000.0000
29/11/2025 1480.0000 1480000.0000
30/11/2025 1308.0000 1308000.0000
01/12/2025 1483.0000 1483000.0000
02/12/2025 1447.0000 1447000.0000



03/12/2025 1209.0000 1209000.0000
04/12/2025 1464.0000 1464000.0000
05/12/2025 1428.0000 1428000.0000
06/12/2025 1317.0000 1317000.0000
07/12/2025 1289.0000 1289000.0000
08/12/2025 1431.0000 1431000.0000
09/12/2025 1444.0000 1444000.0000
10/12/2025 1452.0000 1452000.0000
11/12/2025 1434.0000 1434000.0000
12/12/2025 1448.0000 1448000.0000
13/12/2025 1407.0000 1407000.0000
14/12/2025 1486.0000 1486000.0000
15/12/2025 1439.0000 1439000.0000
16/12/2025 1457.0000 1457000.0000
17/12/2025 1439.0000 1439000.0000
18/12/2025 1501.0000 1501000.0000
19/12/2025 1498.0000 1498000.0000
20/12/2025 1452.0000 1452000.0000
21/12/2025 1475.0000 1475000.0000
22/12/2025 1623.0000 1623000.0000
23/12/2025 1434.0000 1434000.0000
24/12/2025 1484.0000 1484000.0000
25/12/2025 1578.0000 1578000.0000
26/12/2025 1449.0000 1449000.0000
27/12/2025 1603.0000 1603000.0000
28/12/2025 1542.0000 1542000.0000
29/12/2025 1536.0000 1536000.0000
30/12/2025 1550.0000 1550000.0000
31/12/2025 1550.0000 1550000.0000



 

 

 

Longlac Drinking Water System 
 

Large Municipal Residential Drinking Water System 
 
 
 
 

January 1 – December 31, 2025 
 
 
 
 

O.Reg 170/03 Schedule 22 Summary Report 
O.Reg 170/03 Section 11 Annual Report 

& 
O.Reg 387/04 Annual Record of Water Taking 

 
 
 
 
 

Issued: February 2026 
 

Prepared by the  
 

 



 
2025 Annual Report 

Longlac Water Treatment 

 
 
 Page 2 of 14 

 
 

Drinking-Water System Number:   220000264 
Drinking-Water System Name: Longlac Drinking Water System 
Drinking-Water System Owner: The Corporation of the Municipality of Greenstone 
Drinking-Water System Category: Large Municipal Residential Drinking Water-System 
Period being reported: January 1 – December 31, 2025 

 
SECTION 1: INTRODUCTION 
 
This document is prepared in accordance with Section 11 and Schedule 22 of O.Reg.170/03 
under the Safe Drinking Water Act and with Section 9 of O.Reg.387/04 under the Ontario 
Water Resources Act.   
 
The reports are prepared by the Ontario Clean Water Agency on behalf of the Corporation of 
the Municipality of Greenstone.  Acronyms and definitions can be found at the end of the 
report. 
 

A copy of the Summary Report must be provided to the members of the municipal council by 
March 31, 2026. 
 
SECTION 2: REQUIREMENTS OF THE REPORTS 
 
Schedule 22 Report 
The report must list the requirements of the Act, the regulations, the system’s approval and 
any order that the system failed to meet at any time during the period covered by the report. It 
must also specify the duration of the failure, and for each failure referred to, describe the 
measures that were taken to correct the failure. 
 
For the purpose of enabling the owner of the system to assess the rated capability of their 
system to meet existing and future planned water uses, the following information is required to 
be included in this report: 

• A summary of the quantities and flow rates of the water supplied during the period 
covered by the report, including monthly average and maximum daily flows. 

• A comparison of the summary to the rated capacity and flow rates approved in the 
systems approval. 
 

Section 11 Report 
The annual report must contain the following: 

• A brief description of the drinking water system and a list of chemicals used by the 
system. 

• A description of any major expenses incurred during the period covered by the report to 
install, repair or replace required equipment.   

• A summary of all adverse water quality incidents (AWQI) reported to the Ministry 



 
2025 Annual Report 

Longlac Water Treatment 

 
 
 Page 3 of 14 

 
 

• A summary of  corrective actions taken in response all AWQIs 
• A summary of all test results required under the regulation, under an approval, 

municipal drinking water license or order, including an OWRA order.  
• A statement of where a Schedule 22 report will be available for inspection. 

The report must be prepared not later than February 28 of the following year. 
 
Regulation 387 Report 
On or before March 31 in every year, every holder of a permit to take water (PTTW) shall 
submit to a Director the data collected and recorded for the previous year. 
 
A record of annual water taking can be found in Appendix A. – Annual Water Taking Data 
 
SECTION 3: SECTION 11 REPORT 
 

Information 
Population Served 1388 

Does your Drinking-Water System serve more 
than 10,000 people? Yes [  ]  No [ X ] 

Is your annual report available to the public at 
no charge on a web site on the Internet? Yes [X]  No [  ] 

Location where Summary Report required 
under O. Reg. 170/03 Schedule 22 will be 

available for inspection. 

Geraldton Ward Office (Administration) 
1800 Main Street 

Geraldton, ON     P0T 1M0 
Longlac Ward Office 
105 Hamel Avenue 

Longlac, ON     P0T 2A0 
Number of Designated Facilities served: N/A 

Did you provide a copy of your annual report 
to all Designated Facilities you serve?  

Number of Interested Authorities you report to: N/A 
Did you provide a copy of your annual report 
to all Interested Authorities you report to for 

each Designated Facility? 
 

List all Drinking-Water Systems (if any), which receive all of their drinking water from 
your system: 

DWS Name: DWS: # 
Did you provide a copy of your annual report to all Drinking-Water System owners that 

are connected to you and to whom you provide all of its drinking water? 
Yes [  ]   No [  ] 

Indicate how you notified system users that your annual report is available, and is free of 
charge. 

[X] Public access/notice via the web      
[X] Public access/notice via Government Office (Municipal) 
[X] Public access/notice via a newspaper    
[X] Public access/notice via Public Request 
[   ] Public access/notice via a Public Library      



 
2025 Annual Report 

Longlac Water Treatment 

 
 
 Page 4 of 14 

 
 

[   ] Public access/notice via other method – Community Television Channel 
 
Note: For the following tables below, additional rows or columns may be added or an appendix may be 
attached to the report 
 
Facility Description 
The Longlac Water Treatment Plant (WTP), located on Park Street, draws raw water from Long Lake.  
The WTP is a package plant, consisting of two Graver Reactors/Filters.  Treatment includes 
coagulation, flocculation, and sedimentation with the aid of tube settlers, filtration, corrosion control 
and disinfection. This plant has a design capacity of 6,050 m3/day.  The WTP presently serves a 
population of approximately 1750 persons within the community and 500 persons within two First 
Nations.  The WTP was designed with the anticipation that the community would experience growth. 
 
Long Lake is the sole source of supply for the Longlac water system.  A surface water intake with 245 
m of 450 mm diameter intake piping through two course screens convey water by gravity to the 
intake well, and the low lift pumping chamber. Alum is the coagulant and the flocculation aid is 
Nalclear 8181 (polymer), they are added to the raw water between the low lift pumps and the 
treatment unit. The water is then pumped to the Graver Reactors/Filters Treatment Unit.  The 
Reactivators are solids contact clarifiers combining coagulation, flocculation, and sedimentation in 
one unit.  The water is flocculated, and the floc settled out using tube settlers in the solids contact 
clarifier and by maintaining a sludge blanket.  The water then passes through a two-compartment 
dual media (sand and anthrafilt) filter. 
 
Once through the filters the water is chlorinated with chlorine gas; and Carus 8500 orthophosphate is 
added for corrosion control.  The water then enters a treated water reservoir.  The reservoir, located 
beneath the process floor, is divided into three compartments with a total capacity of 705 m3.  Three 
high lift pumps deliver the finished water to the distribution system. The elevated storage tank with a 
capacity of 2273 m3 provides emergency storage and fire flow.  Pressure is controlled by a pilot 
operated Pressure Relief Valve. 
 
Wastewater from the filter backwash and clarifier blowdown is collected in a wastewater storage tank, 
and then pumped to the municipal sanitary sewer system. 
 
A 200-kW-diesel generator provides standby power to the entire WTP. 

 
Chemicals Used During Reporting Period 

- Aluminum Sulphate 
- Chlorine Gas 
- Carus 8500 
- Nalclear 8181 Polymer 

 

 
 
 
 
 
 



 
2025 Annual Report 

Longlac Water Treatment 

 
 
 Page 5 of 14 

 
 

Significant Expenses 
Significant expenses were incurred to: 

 Install Required Equipment 
X Repair Required Equipment 
 Replace Required Equipment 

 
Install Repair Replace Description Expense 

     
  X Back-Up Electric Heaters $13,146 
  X Filter Replacement project $1,132,247 
 X  Distribution repairs and maintenance $23,451 

 
Provide details on the notices submitted in accordance with subsection 18(1) of the 
Safe Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported 
to Spills Action Centre   

Incident Date 
(yyyy/mm/dd) Parameter Result Unit of 

Measure Corrective Action 
Corrective 

Action Date 
(yyyy/mm/dd) 

July 9 2025 Operational - 
Improperly 

disinfected water 
directed to users. 

Water to chlorinator 
failed 

  Restore chlorination, 
flush and sample 

July 11 2025 

July 28 2025 Low Distribution 
Chlorine - less than 

0.05 mg/l 

0.02 mg/l Isolate and drain tower, 
refill and confirm 

residuals.  

July 31 2025 

 
Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03, during this 
reporting period 

 Number of 
Samples 

Range of E.Coli Or 
Fecal Results 

(min #)-(max #) 

Range of Total 
Coliform Results 
(min #)-(max #) 

Number 
of HPC 

Samples 

Range of HPC 
Results 

(min #)-(max #) 
Raw 53 <1 – 12 5 – 1730 N/A N/A 
Treated 54 0 – 0  0 – 0 52 <1 – 2 
Distribution 

      
 

125 
 

0 – 0 
 

0 – 0 
 

52 
 

<1 – 24 
 

 
 
 
 
 
 
 
 
 
 



 
2025 Annual Report 

Longlac Water Treatment 

 
 
 Page 6 of 14 

 
 

Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03 during the period 
covered by this Annual Report 
 Number of Grab 

Samples 
Range of Results 
(min #)-(max #) 

 

NOTE: For continuous 
monitors use 8760 as the 
number of samples. 
 
* Turbidity & chlorine 
Min/Max (lows/highs) are due 
to planned maintenance and 
not plant upset. 

Turbidity 
Raw 

Filter #1 
Filter #2 

 

 
246 
8760 
8760 

 

 
1.31 – 37.50 NTU 
0.00 – 3.00 NTU 
0.00 – 3.00 NTU 

 
Chlorine 

Treated 
Distribution 

 
8760 
368 

 
1.07 – 3.50 mg/L 
0.02 – 2.20 mg/L 

Fluoride 
(If the DWS provides 
fluoridation) 

N/A N/A 

 
Summary of additional testing and sampling carried out in accordance with the requirement 
of an approval, order or other legal instrument 

Date of legal 
instrument issued Parameter Date Sampled 

(yyyy/mm/dd) Result Unit of Measure 

N/A N/A N/A N/A N/A 
 
Summary of Inorganic parameters tested during this reporting period or the most recent 
sample results 

Parameter Sample Date 
(yyyy/mm/dd) Result Value Unit of 

Measure MAC 
Exceedance 

MAC ½ MAC 
Antimony 2025/01/21 < MDL 0.6 μg/L 6 No No 
Arsenic 2025/01/21 < MDL 1 μg/L 10 No No 
Barium 2025/01/21 < MDL 10 μg/L 1000 No No 
Boron 2025/01/21 < MDL 50 μg/L 5000 No No 
Cadmium 2025/01/21 < MDL 0.1 μg/L 5 No No 
Chromium 2025/01/21 < MDL 1 μg/L 50 No No 
Mercury 2025/01/21 < MDL 0.1 μg/L 1 No No 
Selenium 2025/01/21 < MDL 1 μg/L 50 No No 
Uranium 2025/01/21 < MDL 2 μg/L 20 No No 
Fluoride 2023/01/09 > MDL 0.05 mg/L 1.5 No No 

Nitrate 

2025/01/06  0.159 mg/L 10 No No 
2025/04/01  0.107 mg/L 10 No No 
2025/07/07  0.054 mg/L 10 No No 
2025/10/01 0.038 mg/L 10 No No 

Nitrite 

2025/01/09 < MDL 0.01 mg/L 1 No No 
2025/04/01 < MDL 0.01 mg/L 1 No No 
2025/07/07 < MDL 0.01 mg/L 1 No No 
2025/10/01 < MDL 0.01 mg/L 1 No No 

Sodium 2023/01/09  2.7 mg/L 20** No No 
*Lead Refer to Summary Table Below 

*only for drinking water systems testing under Schedule 15.2; this includes large municipal non-residential systems, small 
municipal non-residential systems, non-municipal seasonal residential systems, large non-municipal non-residential 

systems, and small non-municipal non-residential systems 



 
2025 Annual Report 

Longlac Water Treatment 

 
 
 Page 7 of 14 

 
 

**There is no MAC for Sodium.  The aesthetic objective for sodium in drinking water is 200 mg/L. The local Medical Officer 
of Health should be notified when the sodium concentration exceeds 20 mg/L so that this information may be 

communicated to local physicians for their use with patients on sodium restricted diets. 
 
Summary of lead testing under Schedule 15.1 during this reporting period  
(applicable to the following drinking water systems; large municipal residential systems, small municipal 
residential systems, and non-municipal year-round residential systems)  

Location Type Number of Samples Range of Lead Results  
(min#) – (max #) 

Number of 
Exceedances 

Distribution 0  0 
Distribution - 
Alkalinity_CaCO3:(mg/L)
   
  

4 29.0 – 58.8 N/A 

 
Summary of Organic parameters sampled during this reporting period or the most recent 
sample results 

Parameter Sample Date 
(yyyy/mm/dd) Result Value Unit of 

Measure MAC Exceedance 
MAC ½ MAC 

Treated Water 
1,1-Dichloroethylene (ug/L)-TW 2025/01/21 < MDL 0.5 μg/L 14 No No 
1,2-Dichlorobenzene (ug/L)-TW 2025/01/21 < MDL 0.5 μg/L 200 No No 
1,2-Dichloroethane (ug/L)-TW 2025/01/21 < MDL 0.5 μg/L 5 No No 
1,4-Dichlorobenzene (ug/L)-TW 2025/01/21 < MDL 0.5 μg/L 5 No No 
2,3,4,6-Tetrachlorophenol (ug/L)-
TW 2025/01/21 < MDL 0.5 μg/L 100 No No 

2,4,6-Trichlorophenol (ug/L)-TW 2025/01/21 < MDL 0.2 μg/L 5 No No 
2,4-Dichlorophenol (ug/L)-TW 2025/01/21 < MDL 0.2 μg/L 900 No No 
2,4-Dichlorophenoxy acetic acid 
(2,4-D) (ug/L)-TW 

2025/01/21 < MDL 0.25 μg/L 100 No No 

2-methyl-4-chlorophenoxyacetic 
acid (MCPA) (ug/L)-TW 

2025/01/21 < MDL 0.25 μg/L 100 No No 

Alachlor (ug/L) -TW 2025/01/21 < MDL 0.05 μg/L 5 No No 
Atrazine + N-dealkylated 
metabolites (ug/L)-TW 

2025/01/21 < MDL 0.14 μg/L 5 No No 

Azinphos-methyl (ug/L)-TW 2025/01/21 < MDL 0.1 μg/L 20 No No 
Benzene (ug/L)-TW 2025/01/21 < MDL 0.5 μg/L 1 No No 
Benzo(a)pyrene (ug/L)-TW 2025/01/21 < MDL 0.005 μg/L 0.01 No Yes 
Bromoxynil (ug/L)-TW 2025/01/21 < MDL 0.25 μg/L 5 No No 
Carbaryl (ug/L)-TW 2025/01/21 < MDL 0.05 μg/L 90 No No 
Carbofuran (ug/L) -TW 2025/01/21 < MDL 0.025 μg/L 90 No No 
Carbon Tetrachloride (ug/L) -TW 2025/01/21 < MDL 0.02 μg/L 2 No No 
Chlorpyrifos (ug/L) -TW 2025/01/21 < MDL 0.1 μg/L 90 No No 
Diazinon (ug/L)-TW 2025/01/21 < MDL 0.025 μg/L 20 No No 
Dicamba (ug/L)-TW 2025/01/21 < MDL 0.5 μg/L 120 No No 
Dichloromethane (Methylene 
Chloride) (ug/L)-TW 

2025/01/21 < MDL 1 μg/L 50 No No 

Diclofop-methyl (ug/L)-TW 2025/01/21 < MDL 0.1 μg/L 9 No No 
Dimethoate (ug/L)-TW 2025/01/21 < MDL 0.05 μg/L 20 No No 